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¢ MAPUYIIOJbCKHIA METAJUTYPTHYECKHA KOMBUHAT
YKPAUHA
UKRAINE HUMEHHU UJIbHUYA S0/l
ILYICH IRON & STEEL WORKS OF MARIUPOL
87504, r.Mapuynoas, yia.Jleuenxo. 1. Tenexcl15157 DEPO SU Levchenko str. 1, Mariupol, 87504. Telex 115157 DEPO SU
3ABOJICKOH CEPTHOUKAT KAYECTBAN: ...  [Zata ,0.00, Juct ] B JHCTOB
MILL'S QUALITY CERTIFICATE Ne Date 77 Sheet of steeets
CBMAETENLCTBO O NPUEMOYHBIX UCNLITaHUAX : ISO & Pow
Inspection sertificate EN 10204-3.1 B e 9001 < Cerar
KonTpakr Ne 12EXP/06L-04 Lot]  3asoxckoii sakas No
Manufacturer’s LF43010633/369927

Contract Ne LF43010635 Sp.35LF works order Ne
SaxaviiK DUFERCO S.A. 10869
Customer
Baron Ne (ApromaumHa Ne) i KonunuecTBo mryk .
Freight Car Ne (Lorry Ne) 65283681 Number of pieces 43
HaHM.CH(.)BaHI/Ie ToBapa IIpokaT ToICTOHCTOBOI Cranaapr. ASTM A36/A36M-01
Description of goods Heavy plates Standarts
Mapxa cramt ASTM A36 ASTM A6/A6M-01
Steel grade

CocTOsHHE ITOCTABKH
Delivery condition
"PRIME HOT ROLLED ALLOYED STEEL PLATE WITH BORRON CONTENT 0.0015-0.0030%"

Mapxkuposka
Marking
Hard stamp
MMozu- Howep nnasxs | Homep mapran PaBI\tICpbl,'MM Kon-so | Teopetuu.
s Ne Product dimensions, mm WTYK | Macca,mM.T
Tonuuza Ilupuna uHa |Number of| Theoret.
ltem Ne} - Cast number Test number Thickness W?dth I{L:ngth pieces | mass, m.t.
243227 9460 12,7 2438 6096 29 42,978
243228 9461 12,7 2438 6096 14 20,748

43 63,726




MILL’S QUALITY CERTIFICATE Ne 13247 1ls7
Pesyabtarbl ucnbitanuii  Test results

HcnbiTanne Ha pacrsikense u yaapsbiii u3rn6  Tensile and impact test
] s
§ = oGpgsua © g g £ § % 0 E D‘:n :.)‘f 1-Ouneprus ynapa / Impact energy. (j) E
E o Specimen % ST® Zo 2 £rx8|o” L 2-Vnapnas nsikocts/ Impact slrength.}(i/ng‘) a
o g g 58 |Eop £ g 313z g SPECIMen |3. hexanurcckoe grapense / Mechanical aging,
a € 3 m 5 ElFw R é S g o " (i'sm2) 0
g %’: e .5 g g S g 5 % % 2 g S 5’ § g 4 g o |13 xommmectno ankolt coctansnoneit s urome . 5
S g § 8 o) @< 3 g S 89 o HEl % 3 O |Number of toughness compo-nent in fracture s
=g|g ol = EF- 3 3|v:iso-v. U:IsoU °C
T Mpa 200mm 3Havenue Value B, 61/68
4) 5) °C ReH | Rm A% 2% | mm | mm 1 2 3 % 6)
9460 T 20 293 422 30
295 [424 30
9461 T 20 300|427 31
] 302|429 32
4) H - nayano nonocbl / head strip, 5) L - npopontHoe / longitudinal; 6) a — TonwuHa obpaaua / trickness of specimen,
E — xoxety nonocs! / end strip. T — nonepeyHoe / transverse. d — avameTp onpasku / diameter of the mandrel.
V3K / Ultrasonic Examination
Brinnaeka / Steelmaking process Kouseprepnsiii cnocod / Made by the BOC Process
Ne Xumuucckoc coacpkanne ancmcHtoB / Chemical contents of clements. Y
masku | C [Mn[Si|] S| Pl Cr|NiJcu|lTi]AI] B] N [ Mo ] V | Nob | Ceq |Pem
Cast No x100 x1000 x100 x100 x 1000 X100
243227 |17 |59 |15 |15 (14 |2 2 12 Jo.r 40 2.1 |8 1 4 4 27
243228 |16 {63 |16 |17 |14 |3 2 |2 o1 137 |15 |6 1 5 4 26

Mpumeyanne / Note oo LT ROLLED ALLOYED STEEL PLATE WITH BORRON CONTENT 0.0015-0.0030%"

Yka3aHHbIA B HacTosiLeM cepTucdukaTe ToBap COOTBETCTBYET Mo KavecTsy AeﬁWw TEeXHUYECKUM
YCMOBUAM. -“ap\‘l“d‘ e
it is hereby certified that the quality of goods mentioned in this certificate is in o%‘mlt Wi ‘é?énda‘(ds and

specifications. weTar
L!ﬂmn akgnepra
QR@elvmg gent's stamp
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"YKPAUHA é O A O ANYEBCKU METANNYPIUYECKWIA KOMBUMHAT"

’ UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
94202 r.Anuesck, yn. Wmunara, 4 94202, Ukraine , Alchevsk , Schmidt str. 4,
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14
hakc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
3ABOCKOW CEPTUGUKAT KAYECTBA Ne 69430 Harta 17.04.04 Nuer us nucroe
MILL'S QUALITY CERTIFICATE Ne - Date Sheet 1 of 1 sheets
CeuaetensCcTso 0 NPUEMOYHbLIX UCTTBITAHUSX
Inspection certificate EN 10204/3.1.B
KoHTpakT Ne 2000-207/1ncT- 3aBogckon 3akas Ne 4135
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3akasuuk: Kopnopauus 'UHayctpuanbHbiil Cotos Jowbacca ' (MCL)
Ansa dupmsl "ydepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm " DUFERCO SA"
BaroH Ne LOT 1
RW-car Ne 66749557
HaumeHosaHve Tosapa: ropsiMexaTaHblit CTanbHON NUCT ¢ CraHpapr:
06pesHbIMU KpOMKaMK Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
= edges ASTM A6/ABM
apka cranu )
Grade of steel ASTM A36 NNOCKOCTHOCTE 50% ASTM A6/A6M
PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%
CocTosiHue noctasku: ropsHeKaTaHbli
Delivery condition: hot-rolled
Ne Homepa Homepa Pasmepbl, Mm KonuuyecTso TeopeTuyeckuii
nosuu. | nnasok napTuii Dimensions, mm TOBapa, BEC,TH
TonumHa WupuHa AOnvna © wT/™MecT Theoretical
ltem | Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn B
2 02672 265 19.05 1829 6096 6 10.002
2 02672 267 19.05 1829 6096 8 13.336
2 02672 266 19.05 1829 6096 4 6.668
1 02677 289 15.88 1829 6096 24 33.360
Total quantity (pcs): 42 _____Total theoretical weight- (tn) : 63.366

lWiyraposa C. 17.04.2004 14:03:36 {22F495A2-011FFA43AB-60EB826D-01A2A63A37)




Beinnaska : MapTeHoBckuiz cnocob npoussoacTBa. 3aBogckoi cepTudpukar kavectsa Ne 69430

Expert's stamp

Ulyraposa C. 17.04.2004-14:03. 88 {22F495A2-011FFA43AB-80E8826D-01A2AB3A37)

" Steelmaking process : open hearth furnaces. Mill's quality certificate Ne I
Homep XviMuyeckuin coctas, % Chemical composition, %
nnasku C | Mn ] Si S| PJCr | NJcCu] AL] NJ V [Mo[ Ti [AsTNb] B
Cast Ne X 100 X 1000 X100 ) X 1000 ‘
02672 16 86 22 26 11 4 3 3 5 8 <8 <20| 5 5 <8 | 2.2
02677 17 91 24 29 10 5 3 3 5 8 <8 <20 5 5 <8 | 25
PE3YNbTATbHI  UCNBITAHUA TEST RESULTS
WcnbiTaHue Ha pacTsaXkeHWe U yaapHbIv narub Tensile and impact test
Paameps! 1=(j) OHeprus yaapa KU
obpa3uya Ot6op obpa3ua Tem- | Mpe- | Mpe- | OtHoc. | Cyxe- Impact energy
nepa- | Aen aen Hue [2=(j/sm?) YAapHas BsskocTe KCU Uaru6
Ne D.m. of Specimen Typa yanu- Impact strength
napTuu specimen Teky- | npou- | Henue 3=(%) BonokHucTas cocTasnsiowan
ucnbl- | yectn | Hocn Fibrous appearance
Tonuw- | wwpu- | Mecro,| Han- | IMono- | taHui 4= LZ?S#::?
Ha Ha pasne | xeHue Yield | Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth of
mm ture Reh Rm, |Lo=200| area Z
] c’ Mpa | Mpa % % 3HaueHus Values
1 2 3 n
265 19.05| 40 T +20 | 319 | 459 | 23.0
19.05| 40 T +20 | 308 | 463 | 24.0
267 19.05| 40 T +20 | 321 | 472 | 23.0
19.05| 40 T +20 | 323 | 472 | 22.5
266 19.05| 40 T +20 | 311 | 468 | 24.5
19.056| 40 T +20 | 320 | 460 | 25.0
289 15.88| 40 T +20 | 295 | 449 | 25.0
15.88 | 40 T +20 | 298 | 459 | 27.0
. f1aHo B YkpawHe, Mapka cTanu, pasmepbl, Ne nnasku, Ne naptun, MEXICO, 0271, T0B. 3HaK KOMGMHgTa!\
Mapkuposka: 2y
Marking: made in Ukraine, grade of steel, dimensions, cast Ne, 1g§t Ne, MEXICO, 0271, mark of the works. /;\
Kneiimoska: : : . TS X 2,
Hard stamp: Q1K O%DA
LipeTHan MapkupoBKa: N2 2 5.
Color marking: na \'
. pW\CQW‘g’Q:%'KY ~

LUTamn Kcnepra




